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= Tubos de Acero de México, S.A.
m:mq—m Km 433.7 Carr. México-Veracruz
Via Xalapa
(91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA Number/Nomero Page / Pagina. o 2 o0 1120 fox
06043758 1/4
Date/Dia:  13/12/2006

Customer [ Cliente: PLESA ANAHUAC Y CIAS ’ S.A. DE C.V. Customer's Order { Gliente Crden - iterm N* Customer’s Reference /| Referencia de! cliente Manufacturer's Werks Order N* 1 Confirmacién de Venta
. 094781/02
Manufacture Process ! Proceso de fabricacidn Preduct Type | Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification { Normas o especificaciones, Steel Grade /| Grado de acero, Ends { Extremos. INORMAL BEVEL
API S5L/ASTM Al106/ASME SA106/ASTM A53 ,JULIO 1, 2000/99/1895-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions ! Dimensiones. ' : Lergth { Longitud. Quantity / Cantidad. 12 Pos/p=z Nominal Weight / Peso Nominal
323.90 X 10.30 MM 6.00 / 6.50 MTS : o _ _ ~ |79.65 RG/M
12 3/4 X 0.406 INCH 19.70 / 21.30 FT : 53.57 LB/FT .
| TENSILE TEST / ENSAYOS DE TENSTION _ |
Specimen condition Specimen dimensions Test Y. 5. U.T.s. Y8,
Condicion de la probeta Dimensiones de la probeta temp Unit / Unidad Unit / Unidad ! mwuamm:o:.
Heat N* Sample N*§ Ls HT | Type Size Area Temp. |KG/MM2 KG/MM2 uTs .p_m_.um_._._mmlﬁ
Colada N* § Muestra N° Tipo | Or Tamado Secclén de (Eul 0.5%
mm mm2 ensayo Required/Requerido Required / Reguerido Required §% in 2 inches
Thirn: TMir: Min % = AP
Thiax: Thax:
LMin; 29.50 LMin: 42.18 Max Obt.
"C fLMax: LMax: %
30724 }178453 B | AR |[Rec| L [ 38.30 % 11.00 §421.30 RT 38.42 54.47 0.71 42
30724 17850 B | AR |Rec | L | 38.50 x 10.80 §415.80 RT 35.40 54.89 0.72 38
Ls: Location of the sample / Localizacion de la muestra B: Body | Cuerpo U: Upset | Recalque HT: Heat Treatment / Tratamiento Térmico
Tre: Speci with heat treatment at lab y | Probeta tratada en laboratorio NT: Normalized and Tempered | N lizado y R ido QT: Quenched and Tempered | Templado y Revenido
N: Normalized | Normalizado A: Annealed [ Recocido SR: Stress Relief | Relevado de Esfuerzo AR: As Rolled / Sin Tratamiento
Rec: Rectangular / Rectangular Cyl: Cylindrical | Cilindrica T.S.: Tubular Strip | Segmento Tubular Ori: Orientation | Orientacion
L: Longitudinal | Longitudinal T: Transverse | Transversal RT: Room Temperature | Temperatura Ambiente EUL: Extension Under Load Method
UTS: Ultimate tensile strength | Resistencia Max: Maximum | Maximo Obt: Obtained / Obtenido g ¥.5.: Yield Strength / Fluencia
LMin: Longitudinal Minimum f Minimo Longitudinal LMax: Longitudinal Maximum | Maxime Longitudinal TMin: Transverse Minimum { Minimo Transversal TMax: Transverse Maximum / Maximo Transversal

Min: Minimum f Minimo

ware manufectumed, sompled (Bslal, #nd Lattted (ACoEMECE with the spacificetion refarenced and meets the mauirements in all respects This cenif

te 1 ghaed by & camputenzed systsm and it is valid with elecironic signature. On the original certificate the trade-mark green colared

is stamped. 1n case the owner of the original cartificats w release a copy , e must eftestits cunformity 1o the orginei one, taking upon himself the responsibifity for any uniawful or not allowed use  Any aleration andfor faisi will ba j 1o the law,

Tris certificate is not a declaration of crigin nor may it be used as a declaration of arigir.

Este documenty certifica que fos productos descmios agul fueron T o | i de ecuerdo con la espacificacitn de referencia y setisface los cor i r Este ificade se amite un sisterna y &5 vdlido con firma elecirénica. . En si certificado original el logotipo
Tenaris {verda) sstd impraso en la foja. En caso de que el del cenificad tregue una fi pia del miame, dabera garantizar le conformidad con of eriginel, y se hace rasponsable por cuzlquier usa tegal o indebido. Cuaiquiar alteracion yio faisficacion serh sujeta & la ley

Este-canficede no es, ni puede ser usade, como una declaracidn de oTigen m DHCA 7?7 04 0
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Tenaris

Tubos de Acero de México, 5.4,
Km 433.7 Carr. México-Veracruz
Via Xalapa

(81697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS -EN FABRICA Number/Namero Page / Pagina: (23 39 939 1190 1o

06043758 214
Date/Dia:  13/12/2006

Customer / Clente:.  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order / Cliente Orden - item N° Customer’s Reference | Referencia del cliente Manufacturer's Works Order N° [ Confirmacidn de Venta

094781/02

Manufacture Process /| Proceso de fabricacion. Product Type f Tipo de producto. Surface / Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Mormas o especificaciones. Steel Grade | Grado de acero, Ends / Extremos. NORMAL BEVEL

API S5L/ASTM Al106/ASME SA106/ASTM A53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL

Dimensicns { Dimensiones.
323.90 ¥ 10.30 MM
12 3/4 X 0.406 INCH

Length / Longitud.
6.00 / 6.50 MTS
19.70 / 21.30 FT

Quantity { Cantidad.

13 Pcs/pz

Nominal Weight / Peso Nominal
79.65 KG/M
53.57 LB/FT

HARDNESS TEST / ENSAYOS DE UGWWNV

| Through Wall Hardness / Dureza en el espesor |
Heat! Colada: Required /Requeride HRC Heat/ Colada: _ Required /Requeride  HRC
30724 Min. Max. 22.00 30724 Min. Max. 22.00
Sample | Muestra 17849 [End 7 Ext: Sample / Muestra 17850 [End/Ext
Quadrant Aver Quadrant Aver
Cuadrante 1 2 3 Prom | Var Cuadrante 1 2 3 From | Var
1 oD 78.9 |77.8(77.1 |77.9 1 oD -.Iwm.m 78.5|78.0|78.5
Unit [ Unidad .Im..ms__ 77.8 |79.9(77.0 |78.2 Unit / Unidad MW 768.9179.9(78.7(79.2
HED [9] 79.0 |78.5(79.5 |79.0]1.1 HRb D 78.8|77.8|78.6[78.410.8
Pipe N° / Tubo N°: jts: B f5T: AR Pipe N° / Tubo N°: |us: & |r: AR
Min: Minimum / Minimo 1D: Internal Diameter [ Diametro Interno Ls: L ion of the ple / Localizacion de la muestra  Tre: Specimen with heat treatment at laboratory / Probeta tratada en laboratorio
Max: Maximum / Maximo Aver.: Average B: Body / Cuerpo NT: N lized and Tempered | Normalizado y Revenido A: Annealed | Recocido
0D: Outside Diameter [ Diametro externo Prom.: Promedio U: Upset | Recalque QT: Quenched and Tempered | Templado y Revenido SR: Stress Relief | Relevado de Esfuerzo
MW: Mid Wall | Centro Var.: Variation [ Variacion HT: Heat Treatment [ Tratami Térmico N: Normalized / Normalizado AR: As Rolled | Sin T lento  Q: Qi hed { Templado

TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS

Heat N* Sample N* Flattering Test
Colada N° | Muestra N° Ensayo de Aplastamiento
30724 |17849 GOOD/BUENO
30724 117850 GOOD/BUENO

T b T ey vei the produie disscribed her

This certificate is not a declaration of origin nor may it be usad as ¢ declaration of origin.

Este decumento certifica que jos preduct aqui fusren man. w

{were maneaciieae s embled el nF and!

i ted i ackordancs with fie specitication refarmnced and medts the raquirtmants in all resgein

suad by a somputeazed syste and [t isamil

Tenats' is stamped. |n case the owner of the original cantificate would release a copy of 4, he must attest its conformity to the eriginal one, tking upen himsalf the responsibility for any unlewfui or net allowed use. Any altteration and/or faisification will be subjected to the law.

atectronic-gigneture., On the original.cerificxte the trade-merk gresn colared .

de acuerda con la los wedig e

yia insp

Tanariz {varda) estd impreso an la hojg En caso de que ef det

i i de W

Este cerificado no es, ni puede ser usade, como una declaraciin de crigan.

una

Esla s& amile un sistema

pia del mismo, deberd garantizer la confarmidad con ei onginal, ¥ se hace resporisable por cuglquier uso iegal o indebide. Cuaiquier aleracién ylo faisificacidn sard sujsta a la ley

do y e walido con firma elecirdnica.  En el certificade original el logoti
¥ gotipo

_ DICA 777 040
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Tenaris

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697} Veracruz, Ver. México

CERTIFICADO DE PRUEBAS :EN FABRICA Number/Numero Page / Pagina: (52) 229 989 1100 tel
06043758 374

(52) 229 989 1120 fax

pate/Dia:  13/12/2006

Custormer { Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Custorner’s Order { Cliente Orden - item N* Customer's Reference / Referencia del cliente Manufacturer's Works Order N* '/ Confirmacion de Venta
094781/02

Manufacture Process / Procese de fabricacidn, Product Type / Tipo de producto. Surface [ Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Normas o especificaciones,

API 5L/ASTM Al106/ASME SA106/ASTM AS53 ,JULIO 1, 2000/99/1995-A95/99B

Steel Grade [ Grado de acero.

B/X42 PSL1

Ends / Extremos. NORMAL BEVEL
BISELADO NORMAL

Dimensions [/ Dimensiones.
323.90 X 10.30 MM
12 3/4 ¥ 0.406 INCH

Length / Longitud.
6.00 / 6.50 MTS
19.70 / 21.30 FT

Quantity / Cantidad. 13 Pcs/pz

Nominal Weight / Peso Nominal
79.65 RKG/M
53.57 LB/FT

CHEMICAL COMPOSITION

/ COMPOSICION QUIMICA.

Composition, % [ Composicion %
c Mn Si Cr Mo s P Ni v Cu Al Sn As 51 52 53
X 100 X 1000 X 10000 X 100

Heat H Max] 28 135 40 15 30 30 | 400 80 400 40 15 100
Colada Min 29 | 10
Sample N° |P Max} 28 | 135 40 15 30 30 | 400 | BO | 400 40 is 100
Muestra N° Min 29 | 10
30724

00001 H i7 67 26 8 4.4 3.1 ] 40 ] 107 22 7 3 o 4] 23 4] 76 o 27.1 it}

17849 P 17 &7 26 9 3.54 3.7 10 40 4] i1z 20 & 4 0 0 17 1] 76 o 28.1 1]

17850 P 17 67 26 g 4 3.3 10 40 L] 112 20 & 4 ] 0 16 ] 76 0 28.2 Q

H: Heat | Colada F: Product | Producto _

S1:SUMA Nb+V+Ti S52:SUMA Mo+Cr+Ni+Cu+V 53:5UMA Nb+V

HYDROSTATIC TEST / PRUEBA HIDRAULICA |
Pressure | Presion Time! Tiempo Results / Resultado
Unit! Unidad. Value! Valor Seconds [ Segundos

PSI 2270 5 Satisfactory / Satisfactorio

SUPPLEMENTARY INFORMATTION

/. INFORMACICN SUPLEMENTARTZ2

HManufactured by / Fabricado por. TAMSA
Steel making process / Fabricacidn de acero.

Electric Arc Furnace-Ladle Furnace-Continuous Casting Machine.

Fully Killed Steel / Horno de Arco

This conificate is not a declaration of arigin nor may it be used as a declaration of ongin.

Este documents cartifica qua los d agui fusren man.

Este certificade no ez, ni puede sar usado, come una declerackn deé arigen

This is 1o certify that the products described here in were manufactured, sampled, tested, andior inspected in

o with the s

Tenaris' is stamped. In case the owner of the onginal certificate would release a copy of AL he must attest its confarmity to the original one, teking upor ¢

yio inspaccionados de acuerdo con la especiicaciédn de referencia y

los

and meets the reguirements in all respects. This certificate is issued by 8 computerized system and it is valid with electronic signature. On the orginal certificate the trade-mark grean colorad

12eff the responsibility for any unlawful or net allewed use. Any alteration andior falsification will be subjected to the law.

requarimienios. Este cerlificado so amite

un sistema

Tenaris (verde) estd impreso an ia hoja. En caso de que ef possedor del certficado entregue una fotocopia del mismo, deberd garantizar la conformidad can wwm;m__...w_. y 5¢ hace responssbie por cualguier usc degai o indebide  Cualquier 3an yio

serd sujels a la ley

y @5 vitlida con firma electrénica.  En el cerlificade orginal &l logetipe

_ DICATIT 04 0
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= Tubos de Acero de México, 5.A.
m:m —‘—m Km 433.7 Carr. México-Veracruz
Via Xalapa
(91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS .EN FABRICA Number/Namero Page / Pagina: (52) 229 989 1100 tel

(52) 229 989 1120 fax
06043758 474
pate/Dia:  13/12/2006

Customer / Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Custemer’s Order / Cliente Orden - item N*~ Custemer's Reference / Referencia del cliente Manufacturer's Waorks Order N° { Confirmacion de Venta
. 094781/02

Manufacture Process / Precesc de fabricacion, Product Type / Tipo de producto. Surface / Superficie

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

|standard or Specification | Mormas o especificaciones. Steel Grade / Grado de acero. Ends [ Extremos. NORMAL BEVEL

API S5L/ASTM Al106/ASME SA106/ASTM AS53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL

Dimensions / Dimensiones. Length / Longitud. Quantity / Cantidad. 13 Pcs/pz Nominal Weight / Peso Nominal

323.90 X 10.30 MM 6.00 / 6.50 MTS . . ) . . - |79.65 RG/M

12 3/4 X 0.406 INCH 19.70 / 21.30 FT . 53.57 LB/FT

SUPPLEMENTARY INFORMATION / HZWO%O.HOZ SUPLEMENTARIZ2

Eléctrico-Horno de Afinacidn-Mdquina de Colada Continua. Acerc calmado con aluminio.

Material free from Mercury contamination / Material libre de contaminacién de Mercurio
Not repaired by welding / No reparado por soldadura R
Heat Treatment / Tratamiento térmico. Material as rolled / Sin tratamiento térmico
Non destructive test / Control no destructive. Satisfactory / Satisfactorio
Inspection method / Método de inspeccién SR-4 - EMI - FLVI - MPI -

MATERIAL DE ACUERDO A NACE MRO0175-2003

TAMSA REF: 662816

g TAMSA QUALITY DEPARTMENT SIGNATURE
a\m%“. 7, 7
& pm,...w
_w_a w* QUALITY CERTIFICATION DEPT
_..D o x\l// DEPTO. CERTIFICACION DE CALIDAD
6\ 2/ _
,//\v. P I{‘J 74 !
4209003~ X
Quality System Certified
N* 110850 F
— sl
This is to cenify that the preducts i here in ware rfa d, sampled, tested, andior insp i in with the. iticati i &rnd moets the requiremerls in &_.ﬂ.ﬂanm. This caitificats is issued by a compuienzed system and il is valid with elactronic signiture - On the erigina: cortificate the trade-mark grean colerad
Tenaris'is stamped. In case the cwner of the original canificate would release 2 copy of it, he must attest its conformity t6 the original one, teking upan himself the respensiblity for any unlawdul or not allowed uss. Any sl andior falsification will be subyj o the law
This cartificats is not & declaration of ongin nor may it be used as a dectaration of origin.
Esle documenito. cariifica que log producies descritos agqui fueron mar bades yio i de acuerdo con la especificacion de ia'y satisfacs los ienles roquer: . Este ificedo se amite med un sistema i y &5 vilido con fima electrénica.  En el certificado oniginal & logotipo
Tenaris (verde) asté impresc en te heja, En a5 de qus el p del cartifi que una it del mismo, debers garantizar la conformidad con el original, y 2e hace respensable par cualguier uso fegal o indebido. Cuaiquier sleracién yo falsficacidn serd sujsta o ia lay

- Este certificado no es. ni puade ser usade, como una declaracion de origen. _ DICA 77T od 0




